

socket created

-----START DROPPED PACKET TEST-----

-----DROPPED PACKET TEST RESULTS-----

Test ran for 600 seconds

Packets Sent 18752

Packets Received 18699

Dropped Packet Rate 0.0028263651877133106

-----END DROPPED PACKET TEST-----